



## **TEST REPORT**

Report No. : AG005753-001 Date : 2006 March 28  
Application No.: LG207001  
Applicant : Aygo Sound  
Flt. D2, 10/F., How Ming Fty., Building,  
99 How Ming Street, Kwun Tong,  
Kowloon, Hong Kong.

Sample Description : Twenty (20) submitted pieces of foam in dark grey colour stated to be ' Acoustic Foam' with Article No.: Aygo Foam. \*\*\*

Date Received : 2006 March 22.

Test Period : 2006 March 22 – 2006 March 28.

Test Requested : Flame retardance of filling material before and after aging;

Test Method : In accordance with the State of California, Department of Consumer Affairs,  
Bureau of Home Furnishings, Sacramento, California, Technical Bulletin  
No. 117, March 2000, Section A - Part I.

Test Result : Refer to the results on page 2.

Conclusion : The submitted sample was found to comply with test.

*For and on behalf of*  
CMA Industrial Development Foundation Limited

Authorized Signature : \_\_\_\_\_  
Sharon Keung  
Specialist – Material & Packaging Division

Page 1 of 2



## TEST REPORT

Report No. : AG005753-001

Date : 2006 March 28

Application No.: LG207001

Test Result : Flame retardance of filling material before and after aging

Status	Specimen	After flame time (sec)	After glow time (sec)	Char length (inch)
Before aging	1	Nil	Nil	3.0
	2	Nil	Nil	2.5
	3	Nil	Nil	2.5
	4	Nil	Nil	2.8
	5	Nil	Nil	2.0
	Average		Nil	Nil
After aging*	1	Nil	Nil	2.0
	2	Nil	Nil	2.5
	3	Nil	Nil	2.1
	4	Nil	Nil	2.0
	5	Nil	Nil	2.1
	Average		Nil	Nil

Requirement : Average afterflame time  $\leq$  5 sec  
Average afterglow time  $\leq$  15 sec  
Average char length  $\leq$  6 inches  
Individual char length  $\leq$  8 inches  
Individual afterflame  $\leq$  10 sec

Remark : \* Aging condition - Specimen was stored in a forced air circulating oven at 104°C for 24 hours.

\*\*\*\*\* End of Report \*\*\*\*\*